EE LEADER I

LR 2752 / LC 2130

SYIRIVNTETR | TS0 18%)L
RACK MOUNT ADAPTER / BLANK PANEL

EikiiEAE
INSTRUCTION MANUAL

) —F—BFH/AEH
LEADER ELECTRONICS CORP.
T223-8505 HETHLEMER2TH6EIIS

(045)541-2122 (X&)
2-6-33 Tsunashima-Higashi, Kohoku-ku, Yokohama 223-8505, Japan

81-45-541-2123
http://www.leader.co.jp




HMEREEICTHERWV=ELEHIC
GENERAL SAFETY SUMMARY

TR Eo%E - FEEFHIL, EHFEOFEK - Amid bk KOG OEE - Skl
ZHRET D720 D TY, LT FROES  EEFHEZ T TCIHHACIZS N,

Review the following safety precautions to avoid operator’s injury and loss of life and prevent damage
and deterioration to this instrument. To avoid potential hazards, use this product as specified.

Agﬂi/vaRNlNG

FA CICBEd 5Z4EIE  Warning Concerning the Screws

ERHRRCIE, AT > THREOHERS L OESOL O M L T 723V, fEEL4t
D L%{ﬁﬁﬁﬁ“é ERLEARIRIT B 2 RIT L, KK B, W, Fi CORRE R £,
Use screws of the specified type and length according to the assembly diagrams. Using other
screws may adversely affect the unit and can cause fire, electric shock, malfunction, accidents,
and so on.

AE%/CAUT@N

N
AL TICET %FEFEIE Caution Concerning Assembly

AL TORR, DTy VETHFRZTL2B8TNNHY £TOT, +oEE L THATT
SV R= AN
Exercise caution during assembly to prevent injury, such as from the edges of the metal plate.

R C#OMIT MILY ICET 2 EEFER

Caution Concerning the Screw Tightening Torque

NCITHHOICE D B3, FTROMMDAHT AT 121> ThED T TZE W, FEDDIFH & FEH
ZAECET, £, MOBME D LEBLOVDEEL, WIS EDRK & 720 £77,
Fasten the screws according to the tightening torque of Table regardless of the shape of the
screw head. If the tightening torque is too low, the screws may come loose. If it is too tight, it
may lead to breaks or elongation and can cause a malfunction.

FEUE  Nominal Diameter #HOHAIT LY Tightening Torque  (N-cm)
M2.5/ M2.6 41.2
M3 59.8
M4 147.0
M5 294.0




2.2

2.3

[ZLC&HIZ INTRODUCTION

ZOEWNE, V= —EBTOREEBE N EFTWEEEE LT #cbons > T nEd, ®
fh e Z A AW 72 < T2 THEARNCARTRIGAE 2 k% £ TRHianziZ s fimolE
LUWMEWT 2 T8RO | TREH7Z S0,

Thank you for purchasing LEADER’s product. Please read this instruction manual carefully to
ensure correct and safe operation.

¥ SPECIFICATIONS
#EZE Description

LR 2752 iF, EIACKEE T LHESNIHELTZ19 14 0 F 7 v 7 IZUHB-RZ IR T 572007
I NTHETHTT,

LC 2130 (%, LR2752 DT T o 7 /XK LT,

The LR 2752 is a rack mount adapter used to attach Leader's products to a 19-inch EIA
(Electronic Industries Alliance) standard rack.

The LC 2130 is a blank panel dedicated for the LR 2752.

*xiHEFE  Applicable Models
LV 5330

5421 B  Mounting Dimensions

445 =

E—
O o]
e} [e]
|
50

® ® ® ®
X
@ H
C =
V\ /
{
/ o ° o [ \
/
| — 7/
RACK MOUNT ADAPTER
LR2752
Rers2
LEADER wuLn_eoi wowror LV 5330 LEADER L et wowror LV 5330
@ = @ & [ o J
EL @ = @ =i
] = <] 20 M \
= ® = I 5 N n
=2 = = = NEA R
L= & |/ = @ (= [y
~ 3] & () [z A@) ! i :
O Do m ® O oTrnoooo o ®O= m,
N——
463 -
483




24

BRAE

Contents

ABLHIT T REOEE TR STV E T, AT S T, IEL KA T TSI,
The LR 2752 / LC 2130 consist of the parts indicated below. Assemble the parts correctly
according to the assembly diagrams.

gL B Hm B e i REALE
Model Symbol Figure Iltem Name Qty. Material Finish
N 59 R— Ak
a Main Rack Support 1 - -
E Structure
Iy IHR—FA BE
b 2 SPCC
Rack Support A Paint
FILbHR—FA Bt A
¢ | 2 A5052P
| Tilt Support A Degreasing
FILbHR—FB
d 2 - -
Tilt Support B
LR 2752
3Z 2
AC 7 & T HaH¥iR— b Trivalent black
e 2 SPCC
AC Adapter Support chromate conversion
coatings
; % EHIEHA L M3X 10 5 ATFULR P =
Anti-loose Screw M3 x 10 Stainless Nylon
A2 FihaC M3x8 12 i v
s | @
Binding-head Screw M3 x 8 Steel Nickel plating
NA U Fipal MAx8 i Zuiriv
h ’(@ 8
Binding-head Screw M4 x 8 Steel Nickel plating
LB RY7E2—)L
i ) _ 4 -
Bearing Polyacetal
HikEiAE 1
Instruction Manual
TS5 0918%)L P
i 1 A5052P
Blank Panel Paint
LC 2130 - -
‘ % INA Y Fipal M3x8 4 i Zuriv
Binding-head Screw M3 x 8 Steel Nickel plating
HikEiAE 1
Instruction Manual




3. #HAILT ASSEMBLY

3.1 5ERCE Completion drawing

@ 25MDLV5E330%ESVIIRIVNTETRICRYFITB5E
In case 2pcs of LV 5330 are infixed in a Rack Mount Adapter

RS
/%

D

Vic)

LV5330 £ TS VI NRRILEZVIIVY CTETRICRY 1558
In case a LV 5330 is infixed in a Rack Mount Adapter with a Blank Panel

5
/5%

Vic)

¥ O LVBE3 ANy T IV AT v a UBREEINTWIEHAE, Ty I~y NT X THZ~ORY T TEE
A,

LV 5330 equipped with Battery Option could not be infixed In a Rack Mount Adapter.
77 7 NRIVITIEEIZ Ao THEANCRY 175 2 &b TEET,
Facing the Rack Mount Adapter, a Blank panel could be infixed on the right side.



3.2 HHAITFIE Assembly Procedure
1. BELGQIBZEFELFET,

Obtain the necessary tools.

ARG OIS TUIFZLL T O TERKETY, BERES TIHEIZEL,

For infixing a LV 5330 in a Rack Mount Adapter, following tools are required. A customer is
requested to prepare the tools for himself.

c TTARTAN (273) Screwdrivers for cross recessed head screws (type 2)
« NAEAT (2mm) Hexagon wrench keys (2mm)
- AR Gloves

cHEBIEA Y A RN R Antistatic wrist band

2. LV5330 DEREFEVI>T. ACT7THT2% DC ANHFILIKREFET,
After powering off LV 5330, take off the AC Adapter from the DC terminal.

3. LV5B330DRAY KRR &), SMT7EA T2, N FLERYSNLET,
Remove the foots (in 2 places) of the stand on LV 5330, a plate of the Tripod and a handle.

IHNHOmMY A LITIE, NABASRTEZLEH LTI IZEN,

WA LIZRLZ, BFORKIZID T RnTZEn,

For removal of those parts, please use a Hexagon wrench keys (2mm).
The removed screws could only be used to tighten their original parts.
(Those screws should not be used for any other purpose.)

SHF7HF4A
Plate for the tripod

a7 ZHT AT
il /Plate for the tripod
/i p,




4. LV 5330 IZEf&m(c) L BBam()E Y F+E T,
Affix part (c) and Part (i

A
) on LV 5330.

BUBROFIEE, Sv IV bTFETRICRYFTEIARICE 2T, UTFOLSITERGYFET,
<280 LV 5330 ;&Hy(,}ﬁ-[-}-éi%g .................................................................. r%mg 5] ~ r%mg 71 ~
TS U INRILETY T 1F BIGE --evrrrrerrrrmrrrrree e [FIE8] ~

B The procedures differ depending upon the following two cases.
= Two LV 5330 are infixed in a Rack Mount Adapter -------xxeeeermmmrmsmennnnnnnee. Refer to procedure 5-7
- One LV 5330 and one Blank Panel are infixed in a Rack Mount Adapter -+ Refer to procedure 8




BB&a(a)l LV 5330 B Y FH I Th L. Biam(d)ZmY FITEd,
Fix LV 5330 on part (a) and then, affix part (d).

Hidh(a)D MAEDZEEE % LV 5330 Ol DIl LiAAE T,
ZOREETIE, Eaal)IFFEDICkO TR EET,

The pole of Part (a) must be fit in the side holes with LV 5330.
At this point, screwing of part (a) should remain loose.

)

[Note the right alignment

AESER

d Note the right alignment]




6. #ham(a)lc. EMm(b)&Bm(e)EmYFITETS,
Affix part (b) and part (e) on part (a).
Hih(b)D FAEDZEE % LV 5330 Ol D I LiAAE T,
The pole of part (b) must be fit in the side holes with LV 5330.

7. TFIE5] THEROICHHTE WA ZE. TLRICHHET,
The part (f) with the screws left loose on procedure 5 must be tightened firm and tight.




TS0 NRRNERYMFITRESIE. UTOEBYIZHAITET,
For infixing the Blank Panel, follow the procedures below.

LV 5330 OH Y £FiF1%, TFIMESE] ~ TFIHT7] Z2ZM LTI EE0,
For infixing LV 5330, refer to procedure 5 and procedure 7.

@® LV5330 ZE@AICAMN> THEAIZERYFI+55E
In case you infix LV 5330 on the right side, facing the Rack Mount Adapter




Following information is for Chinese RoHS only

EREHEEYHRER
S LR 2752

SR A3 P T A L A v A L i, 8200642 11 28 H A A1 1

(LA B i Je s il e

®

FEIpEY BLAZST/T11364-2006 ¢ Hi 715
PR TSR ), R EE e gh R rT R . BCF R R IR RS R A
FHIARR, B Sy 5 AR P B A S (R 2 A R A = i, A3 H Sk e 2

FHTRORIAERR N, oS AN ARG YR AR T 7 R 500

77 T 2 S AR R I 7 S )
VRGN R 5 OB B85 .

7 i AT R AT RO T SR I A PR

B b IRl AR AR ORI

e R

A 44 FR HEHEYREOCE Hazardous Substances in each Part
Parts B 7K ] NS ZIRER E2TIE N1
(Pb) (Hg) (Cd) (Cr (VD) (PBB) (PBDE)
AR X @) @) @) @) @)
AR @) ) @) @) O @)
(e @) ) @) @) O @)
A

O: Rowizf B4 H WAL ZIBAE P AT L B R I35 I AES T /T11363-2006  UAE IR EREL R
X FORZA A FYRRITE B DAL 2 TR R

FRAERILE (PR B K

il HST/T11363-2006

Ver. 1



Following information is for Chinese RoHS only

EREHEEYHRER
SIS LC 2130

SR A3 P T A L A v A L i, 8200642 11 28 H A A1 1

(LA B i Je s il e

®

FEIpEY BLAZST/T11364-2006 ¢ Hi 715
PR TSR ), R EE e gh R rT R . BCF R R IR RS R A
FHIARR, B Sy 5 AR P B A S (R 2 A R A = i, A3 H Sk e 2

FHTRORIAERR N, oS AN ARG YR AR T 7 R 500

77 T 2 S AR R I 7 S )
VRGN R 5 OB B85 .

7 i AT R AT RO T SR I A PR

e R

B b IRl AR AR ORI

A 44 FR HEHEYREOCE Hazardous Substances in each Part
Parts B 7K ] NS ZIRER E2TIE N1
(Pb) (Hg) (Cd) (Cr (VD) (PBB) (PBDE)
AR X @) @) @) @) @)
AR @) ) @) @) O @)
(e @) ) @) @) O @)
A

O: Rowizf B4 H WAL ZIBAE P AT L B R I35 I AES T /T11363-2006  UAE IR EREL R
X FORZA A FYRRITE B DAL 2 TR R

FRAERILE (PR B K

il HST/T11363-2006

Ver. 1

Sep. 14,2011 Ver.2



	製品を安全にご使用いただくために
	GENERAL SAFETY SUMMARY
	はじめに　INTRODUCTION
	2.	仕様　SPECIFICATIONS
	2.1	概要　Description
	2.2	対応機種　Applicable Models
	2.3	外形寸法図　Mounting Dimensions
	構成内容　Contents

	組み立て　ASSEMBLY
	3.1	完成図　Completion drawing
	組み立て手順　Assembly Procedure


